PRODUCT : REAR BAR 022-02

SUITE TO VEHICLE : TOYOTA LAND CRUISER PRADO J150

&)

=\
A '5'|
N

MNut M8 x 1.25 |, 12 Pes.

Bracket, 2 Pcs. LR

Bolt M12x 1.5% 35, 6 Pcs.

©

Nut M& x 1.0 , 4 Pcs.

Ui B |
L

Bracket, 2 Pes, LR

Bolt M10 x 1.25 x 30 , 2 Pes.

AT
| =3
T
[N
I__\ l\\g ||
-H‘"‘“-M_J«l

Square Washer M12 ,14 Pcs.

Bracket, 2 Pcs. LR

Bolt M8 x 1.26 x 20 , 12 Pes.

—~"
::,;/}

A

Washer M6 4 Pcs.

®

N

Bracket, 1 Pc.

&

Bolt MEx 1.0x 15, 8 Pes.




FITTING PROCEDURE

slEPd

STEP 3




1 FITTING PROCEDURE

STEP 4

(1)Bracket LR |

(6) Bolt : ;
M12x1.25x35 | L

i

(8) Bolt
M10x1.25x30

(7) Bolt M12x1.5x35
(13)SquareWasher M12




FITTING PROCEDURE

(6) BoltM12x1.25x35

STEP 7

STEP 8

(2) Bracket
LR

i TN

(3)Backet (10)Bolt M6x1.0x15
LR (12) Nut M6x1.0




2 SFaEw

PRODUCT : WHEEL CARRIER & JERRY CAN HOLDER

SUITE TO VEHICLE : UNIVERSAL

i

Jerrycan Holder, 1Pc.

Lock Arm, 2Pcs.

®

e ——

— -

Seal Waterproof, 2Pcs.

,_‘_.—'——-"

?i;(:d:;iiﬁi
/ P T
AU

Main Bearing, 2Pcs.

©

/—,—ﬂ_—ﬁ__-:-._:h_.\

Cover, 2Pcs.

Bolt M6 x 1 x 15, 2Pcs.

e
e Ty
Support Bearing, 2Pcs Support Washer M20, 2Pcs. Nut M22 x 1.5, 2Pcs Pin, 2Pcs.
- 7
Q\“:“"—-—H___.—-- JJ il\jl l'__.jﬁ )
i\ = I ®i: i
s 5

Washer M6, 8Pcs.

Nut M6 x 1, 8Pcs.

Bolt M4 x 0.5 x 15, 2Pcs.

©

Number Plate Light, 1Pc.

Washer M4, 2Pcs.

Nut M4 x 0.5, 2Pcs.




TYSAIAINN : TTOIHIA OL ALINS
m_mn_._ﬂ_._ NVO ANNEC 2 yIRAVYI T3IHM | 1ONAoUd

NOILONULSNI ONILLE Qo




